6. CHLORAMINES

The disinfectant potential of chlorine-ammonia compounds or chloramines was identified in the early
1900s. The potentia use of chloramines was considered after observing that disinfection by chlorine
occurred in two distinct phases. During the initial phase, chlorine reducing compounds (i.e.,
demand) cause the rapid disappearance of free available chlorine. However, when ammonia was
present bactericidal action was observed to continue [even though free chlorine residual was
dissipated]. The subsequent disinfection phase occurs by the action of the inorganic chloramines.

6.1 Chloramines Chemistry

Chloramines are formed by the reaction of anmonia with agueous chlorine (i.e., HOCI). Initially,
[...]
disinfectant was submitted to the California State Department of Health Services. Next, a series of
workshops was held on the engineering, chemical, and microbiological aspects of chloramine
disinfection. MWDSC also prepared a manual for the type of chloramination application method and
ammoniaform selected. Information in the manual included the feed equipment information, project
specifications, piping layouts, preliminary analysis, and safety and maintenance issues.

It was essential to notify specific sectors of the public that could be affected by the use of
chloramines. MWDSC made its customers aware of the changeover and kept them apprised of the
options for preventing adverse reactions through an extensive notification program that involved
state and county health departments, appropriate interest groups, and the media.

April 1999 6-21 EPA Guidance Manual
Alternative Disinfectants and Oxidants



6. CHLORAMINES

6.7.2 Potential Operational Impacts from Chloramination
Disinfection

6.7.2.1 Pretreatment

Ammoniain excess of the required chlorine can promote the growth of nitrifying bacteriain filter
beds (i.e., rapid sand filters) (White, 1992). The excess ammonia acts as a nutrient and causes the
growth of nitrifying bacteria, which convert the excess ammoniato nitrates and nitrites. Excessive
levels of nitrate in drinking water have caused serious illness and sometimes death in infants under
six months of age. The symptoms include shortness of breath and blueness of skin [40 CFR
§141.32(e)(20)]. Prior to designing a chloramination facility, the amount of ammonia naturally
occurring in the raw water should be determined. The required ammonia dosage would then be
based on the anticipated naturally occurring ammonia levels.

A chloramine residual concentration should also be maintained in the discharge stream from the
filters. An adequate residual concentration would be between 0.5 to 1 mg/L chloramine (White,
1992).

6.7.2.2 Nitrification

Nitrification in chloraminated drinking waters is usually partial. Partial nitrification occurs when the
chloraminated water has excess ammonia present in the distribution system (Skadsen, 1993). Partia
nitrification can have various adverse effects on water quality, including aloss of total chlorine and
ammoniaresiduals and an increase in heterotrophic plate count (HPC) bacteria concentration. The
excess ammonia encourages the growth of nitrifying bacteria that convert ammoniato nitrates. An
intermediate step in this conversion results in a small amount of nitrite being formed. Research has
shown that a chlorine demand of 5 mg/L is exerted by 1 mg/L of nitrite (Cowman and Singer, 1994).
The nitrites rapidly reduce free chlorine, accelerate decomposition of chloramines, and can interfere
with the measurement of free chlorine (Skadsen, 1993). Valentine (1998) found that the decay of
monochloramine was increased (from a second order rate constant of 0.07 to 0.106) by the presence
of 0.5 mg/L of nitrite. If nitrification episodes are allowed to continue, very low (or zero) total
chlorine residual concentration levels may occur. Loss of chlorine residua alows an increase in
HPC bacteria and potentially increases in total coliforms and may result in a positive sample
(Cowman and Singer, 1994). Additional information on nitrification can be found in (Kirmeyer et,
al. 1995), “Nitrification Occurrence and Control in Chloraminated Water Systems.”

Factors. Several possible factors have been implicated as contributing to nitrification. These factors
include low chlorine-to-ammoniaratio, long detention times, and temperatures (Cowman and Singer,
1994). Though some articles noted that low monochloramine dosages may lead to nitrification, other
research has reported nitrification occurring at monochloramine concentrations greater than 5.0 mg/L
(Cowman and Singer, 1994). Nitrifying bacteria are relatively more resistant to disinfection by
monochloramine than free chlorine (Cowman and Singer, 1994). The optimum conditions for
nitrification would be a water system with free-ammonia, apH of 7.5 to 8.5, awater temperature of

EPA Guidance Manual 6-22 April 1999
Alternative Disinfectants and Oxidants



6. CHLORAMINES

25 to 30°C, and adark environment. Nitrifying bacteria exhibit dow growth and have been found in
higher numbers in the sediment of distribution systems than in the biofilm (Cowman and Singer,
1994).

If the water reservoirs in the distribution system are covered, partial nitrification may occur (White,
1992). Nitrification occurred in two of MWDSC' s covered reservoirs (Garvey and Orange County
reservoirs) after the changeover. Approximately 10 weeks after the changeover from chlorine to
chloramine, water quality degradation was occurring in the Garvey Reservoir. MWDSC increased
the amounts of free chlorine added to the plant effluent to maintain a 1.5 mg/L monochloramine
residua at the reservoir effluent and the chlorine to ammoniaratio was increased from 3:1to 4:1to
decrease the amount of excess ammoniain the water. These changes were more effective than the
flushing programs for the distribution system, which only helped temporarily.

Control Measures. Nitrification may pose a potential problem for any utility using monochloramine
as adisinfectant (Cowman and Singer, 1994). Thus, nitrification should be carefully assessed and
controlled. Nitrification may be controlled by monitoring at strategic locations throughout the
distribution system for monochloramine and dichloramine residuals (White, 1992).

The chloramine free residual stability is increased throughout the distribution system when there is
increased control of microbial contaminants and decreased bacterial concentrations in the raw water
to acceptable levels. Recommended approaches to prevent and control nitrification in the
distribution system include (Cowman and Singer, 1994):

Decreasing the detention time;

Increasing the pH;

Decreasing the temperature;

Decreasing TOC concentrations;

Increasing chloramines residual;

Increasing the chlorine-to-ammonia ratio; and

Decreasing the excess ammonia concentration.
For the distribution system, the system should be evaluated to identify the low-flow or dead-end
sections. The detention times in the system should be operationally minimized (Skadsen, 1993). For

reservoirs, those with single inlet-outlet configurations should especially be carefully monitored and
operated (Skadsen, 1993).

MWDSC stresses the importance of developing nitrification strategy control measures. In particular,
a comprehensive monitoring program should be established to alert personnel to implement control
measures when required. To control nitrification, MWDSC developed a control strategy where the
reservoirs and distribution system were first sampled for nitrite levels (Skadsen, 1993). MWDSC

April 1999 6-23 EPA Guidance Manual
Alternative Disinfectants and Oxidants



6. CHLORAMINES

also decreased the detention times in reservoirs and distribution systems, especially during warmer
weather, which helped to keep nitrite levels down.

The chloramination operation was modified to add more chlorine to the reservoir inlet and increase
the chlorine-to-ammoniaratio from 3:1 to 5:1 at the plant effluent. Theinitia 3:1 ratio corresponded
with a 1.5 mg/L monochloramine residual and 0.2 mg/L excess ammonia. At these concentrations,
the agencies receiving the water had the flexibility of blending the chloraminated water with
chlorinated water or adding more chlorine to those sections of the system with long detention times.
Increasing the ratio further to 5:1 controlled the nitrification problem by decreasing the amount of
free ammoniain the distribution system. Operating at a 5:1 ratio requires more monitoring since an
overdose of chlorine can reduce the chloramine residual.

A survey of chloramine usersin the United States was conducted in June 1991. This survey showed
that the chlorine to ammoniaratio varied from 3:1 to 7:1 (Dennis, et a, 1991). The chloramine
residual varied from 0.8 mg/L to 3 mg/L (Dennis, et a, 1991). Table 6-7 shows the results from this
survey. The agencies surveyed reported excellent results with secondary chloramine disinfection
(Denniset al, 1991). EPA isin the process of collecting and evaluating chloramine use in the United
States as part of the Information Collection Rule (ICR), but until those data are available, the 1991
survey appears to be the most recent national survey of chloramine use.

Each year, MWDSC also added chlorine past the breakpoint to allow afree residual for 30 days. The
ideal locations for breakpoint chlorination are at the distribution reservoirs and interconnections. The
increased chlorine oxidizes any nitrite and nitrifying bacteria and eliminates the excess ammoniain
the distribution system. For larger water systems, MWD SC recommends maintaining chlorination
stations throughout the distribution system. Both fixed and mobile chlorinators may be used. Mobile
chlorinator units are self-contained and trailer-mounted with evaporators, chlorinators, generator, a
booster pump for transport water, and chlorine injectors. They are designed to draw liquid chlorine
directly from a 17-ton chlorine trailer and to inject a chlorine solution into the distribution system or
reservoir.

Since nitrifying bacteria were found in higher numbers in the sediments of the distribution system
than in the biofilm, flushing sediment from the system will help to control nitrification. The addition
of adisinfectant (i.e., free or combined chlorine) is required to remove nitrification.

At the Indiana American Water Company, the distribution system is temporarily converted back to
free chlorine for scheduled flushing (Lyn et al., 1995). Utilities should evaluate their flushing
program to avoid consumer complaints with inappropriate flushing techniques.

6.7.2.3 Taste and Odor

If the chlorine to ammonia-nitrogen ratios are between 3:1 and 5.5:1, disagreeabl e tastes and odors
should be evaluated at the consumer tap (White, 1992).

EPA Guidance Manual 6-24 April 1999
Alternative Disinfectants and Oxidants



6. CHLORAMINES

Fishy tastes and odors (e.g., from source waters and return washwater from the washwater treatment
system) can be controlled by a 1-hour contact time with free-chlorine residual of 2 mg/L prior to the
addition of ammonia (Dennis et al., 1991). This prechlorination eliminates the fishy taste and odor
but may increase the THM concentrations at the plant effluent.

Table 6-7. Survey of Chloramine Users in the United States

Chlorine:
Ammonia  Chloramine Nitrification
Treatment Type of Nitrogen Residual NHz Injection Control
Agency Capacity Ammonia ratio (mg/L) Point Strategies

City of 730 mgd;  Anhydrous 5:1 21-23 Presedimenta  None
Dallas, TX 3 plants -tion, Post-

filtration
City of 600 mgd;  Aqueous 31 0.8-1.0 Post-filtration, None
Denver, CO 3 plants (30%) prior to

chlorine

addition
Indianapolis, 176 mgd;  Anhydrous 31 15-20 Post-filtration  Increase ratio in
Water Co., 4 plants varies summer
IN
Miami-Dade 300 mgd;  Anhydrous 5:1 2.7-30 10 ft after 2 weeks free
Water 3 plants chlorine flash  chlorine every
Authority, FL mix November
City of 305 mgd;  Anhydrous 51 0.8-0.9 Post-filtration ~ None
wi
City of 530 mgd;  Aqueous 31 2.0 Post-filtration ~ None
, PA
City of 225 mgd Anhydrous 7:1 1.8 70 ft None
Portland, downstream
OR of chlorine in

conduit
Orleans 300 mgd;  Anhydrous 31 20-25 Pre-filtration None
St. Louis 360 mgd;  Aqueous 4:1 25 Concurrent None
Co. Water 4 plants (30%) with chlorine
Authority, at flash mix,
MO post-filtration

Source: Dennis et al.,1991.
6.7.3 Special Considerations for Chloramination Facilities

6.7.3.1 GAC Filters with Ammonia Addition

The Ann Arbor Water Treatment Plant in Michigan is a 50 mgd lime softening plant that draws its
water from the Huron River (80 to 90 percent) and ground water (10 to 20 percent). When
chloramination is applied to the river water, the chlorine isinjected into the raw water line

April 1999 6-25 EPA Guidance Manual
Alternative Disinfectants and Oxidants



6. CHLORAMINES

immediately before ammoniais applied. Thetotal chlorine feed averages 3.3 mg/L with an average
demand of 2.0 mg/L for the river water.

Evidence of nitrification occurred immediately after a change in treatment from sand to GAC
filtration. Prior to the change to GAC, the treatment plant had successfully used monochloramine as
both a primary and afinal disinfectant. Nitrification was not evident. The GAC received an
application of approximately 1.3 mg/L ammonia. Thisinput of anmoniato the filters constituted a
nutrient source that allowed nitrifying bacteriato become established and proliferate. The GAC
particles have been observed to harbor nitrifying bacteria and nitrification has been observed in GAC
beds. Higher nitrifying bacteria levels have been observed in other filter beds as compared with
source water. The GAC effluent also showed pronounced seasonal peaksin HPC bacteria from May
to July, and percent total coliforms positive from July to August. These seasonal peaks are most
probably temperature related. During periods of nitrification, GAC effluent HPC bacteria
concentration was steadily decreasing while in the distribution system, HPC bacteria were increasing.

6.7.3.2 Organic Nitrogen

Concentrations of organic nitrogen and ammonia nitrogen as low as 0.3 mg/L may interfere with the
chloramination process. The monochloramine residuals will hydrolyze with the organic nitrogen to
form organochloramines, which are nongermicidal. This reaction would take about 30 to 40 minutes.
After the monochloramine residuals disappear, free ammonia nitrogen reappears. Free ammonia
nitrogen is a powerful biological nutrient. Its presence promotes biological instability in that portion
of the distribution system. Biological instability usually resultsin foul tastes and odors plus dirty
and/or colored water at the consumers tap (White, 1992).

The free chlorine residual or chloramine residual method may be used to clean an area with
biological instability. Of the two methods, the free chlorine residuals method is superior (White,
1992). Free chlorine residuals restore distribution system stability quicker (i.e., afew daysfor free
chlorine versus weeks for chloramines), the clean-up process can be monitored, and the clean-up is
complete when the free chlorine residua concentration reaches 85 percent of the free chlorine
concentration.

Based on their conversion to chloramination experience, MWDSC recommends that utilities
employing chloramines for disinfection monitor for total organic nitrogen levels. When levels are
high, the amino acid fraction isaso likely to rise. Thisrise may impair the chloramination
disinfection efficiency if high levels of organic nitrogen are not detected.

6.7.3.3 Mixing

Mixing at the point of application gresatly affected the bactericidal efficiency of the chloramine
process. When the pH of the water is between 7 and 8.5, the reaction time between ammonia and
chlorineis practically instantaneous. If chlorine is mixed slowly into the ammoniated water, organic
matter, especially organic matter prone to bleaching with chlorine solution, may react with the
chlorine and interfere with chloramine formation (White, 1992).

EPA Guidance Manual 6-26 April 1999
Alternative Disinfectants and Oxidants



6. CHLORAMINES

6.7.3.4 Blending Waters

When chlorinated water is blended with chloraminated water, the chloramine residual will decrease
after the excess ammonia has been combined and monochloramine is converted to dichloramine and
nitrogen trichloride. The entire residual can be depleted. Therefore, it isimportant to know how
much chlorinated water can be blended with a particular chloraminated water stream without
significantly affecting the monochloramine residual. Blended residua curves should be devel oped
for each specific blend.

6.7.3.5 Corrosion

Chloramination and corrosion control can limit bacterial biofilm development in the distribution
system. If optimum corrosion of iron pipesis not controlled, the chloramination efficiency may be